m 1190 RC 8 BLACK RRS 2009 <2009><EU><990318>

FRAME
8049

Pos Part Number Description Additional Text Quantity
1 6900300110033 FRAME BLACK MATT "OA09" 09 1.00
2 6900300200092 SUB FRAME PLATINUM 08 1.00
3 6900303900001S FOOTREST BRACKET R/S 09 1.00
4 6900303800001S FOOTREST BRACKET L/S 09 1.00
5 6900303905001S FOOTREST MOUNTING R/S 09 1.00
6 6900303805001S FOOTREST MOUNTING L/S 09 1.00
7 6900304100001S FOOTREST FRONT R/S 09 1.00
8 6900304000001S FOOTREST FRONT L/S 09 1.00
9 6900304900001S FOOTREST BRACKET REAR R/S 1.00
10 6900304800001S FOOTREST BRACKET REAR L/S 1.00




11 69003051033 Rear footpeg right cmpl. 1.00
12 69003050033 Rear footpeg left cmpl. 1.00
13 69003006000 ENGINE SUPPORT R/S 08 1.00
14 69003005000 ENGINE SUPPORT L/S 08 1.00
15 69008025000 REAR SEAT ADJUSTMENT 1.00
16 69008027000 LOCK BRIDGE 1.00
17 69008025070 WASHER LEVER REAR SEAT RELEASE 1.00
18 69008025160 LEVER REAR SEAT RELEASE 1.00
19 69008025080 SPRING F. REAR SEAT LOCK 1.00
20 69008025150 ADJUSTMENT WIRE REAR SEAT 1.00
21 69008026050 CLOSURE CAP 2.00
22 69008026000 GUIDE BUSHING 2.00
23 0081050161 EJOT PT SCREW K50X16 1451 4.00
24 60003052000 ENGAGE PANEL FOOTREST R/S 03 2.00
25 60003152000 ENGAGE PANEL FOOTREST L/S 03 2.00
26 69008026060 WASHER RC8 2.00
27 60003044000 BOLT FOR FOOTREST REAR 03 2.00
28 0799060003 retaining washer DIN 6799 - 6 4.00
29 6900304700001 DISTANCE BUSHING 8,5X21X14 4.00
30 0760171030 SHAFT SEAL RING17X10X3 NBR 1.00
31 0025080306S HH COLLAR SCREW M8X30 TX40 2.00
32 0025080356S HH COLLAR SCREW M8X35 TX40 4.00
33 0025080556 HH collar screw M8x55 TX40 2.00
34 6900300400001 WASHER SUB FRAME MOUNTING 08 4.00
35 0025080256S HH COLLAR SCREW M8X25 TX40 6.00
36 0035100309S AH collar screw M10x30 ISA45 ONLY FOR ADVENTURE R | 4.00
37 6900300700001 WASHER ENGINE SUPPORT 08 4.00
38 0035100249 AH collar screw M10x24 ISA45 6.00
39 69008021080 clip nut M5 2.00
40 69004095000 ADAPTOR NUT M10 2.00
41 0025080506 HH collar screw M8x50 TX40 2.00
42 61003042000 SPRING FOOTREST FRONT 05 2.00
43 69011047000 CABLE DUCT BRAKE LIGHT SW. RC8 1.00
44 0025100246 COLLAR SCREW M10X24 TX 2.00
45 60003044100 footrest bolt, rear 2.00
99 69003040010 FOOTPEG KIT RC8 08-10 0.00




